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100 (4.0) 220 (8.7) 1 (2.2) 116 (4.1) 6.2  (90)1/4

Speed
RPM

Length
mm/inch

Weight
kg/lb

Consumption
LPM / CFM

Air Inlet
inch

Pressure
Bar / PSI

11000

Technical 
  Details

81200

Wheel
mm/inch

* Due to our continuous improvement, all specifications are subject to change without prior notice.

Noise (DB)
LpA   LwA

Vibration
m/s

--  --

Uncertainty(DB)
KpA   KwA
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Index No. Description Quantity Index No. Description Quantity Index No. Description Quantity
1 REGULATOR SET 1 15 ROTOR BLADE 4 30 NUT 5
2 SNAP RING 1 16 ROTOR 1 33 FACE PLATE 1
3 VALVE STEM SET 1 17 CYLINDER SET 1 34 SCREW (M4*10) 4
4 AIR INLET 1 18 FRONT PLATE 1 35 DISC COVER 1
5 MUFFLER SET 1 19 BEARING (6000ZZ) 1 36 SCREW (M4*6) 4
6 SILENCER 1 20 NUT 1 37 DISC NUT 1
7 SILENCER 2 21 CLAMP NUT 1 38 DISC NUT 1
8 VALVE SET 1 22 SPINDLE HOUSING 1 40 ANGLE HOUSING SET 1
9 PROTECTING RUBBER 1 23 SPINDLE 1 41 SCREW (M4*27) 1

10 HOUSING 1 24 BEARING (609) 2 42 BUSHING 1
11 SAFETY THROTTLE 1 25 PINION GEAR (12T) 1 43 LATCH 1
12 SPRING PIN 1 27 SPINDLE LOCK SET 1 44 GUARD LINK SET 1
13 BEARING (626ZZ) 1 28 WASHER 1 45 DISC SPANNER 1
14 REAR PLATE 1 29 SHAFT SET 1
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